
LARAMIE WATER MANAGEMENT PLAN, LEVEL II 

VOLUME I OF II 

August 25, 2006 

Submitted to: 

Wyoming Water Development Commission 
Herschler Building 

Cheyenne, WY 82001 

Prepared for: 

The City of Laramie 
P.O. Box C 

Laramie, WY 82073 

Prepared by: 

611 Skyline Road 
Laramie, Wyoming  82070 

In Conjunction with: 

Camp Creek Engineering, Inc. 
Burns & McDonnell 

Wyoming Groundwater, LLC 
Fassett Consulting, LLC 





i

TABLE OF CONTENTS 

LARAMIE WATER MANAGEMENT PLAN, LEVEL II 

VOLUME I OF II 

Page

ES EXECUTIVE SUMMARY        E-1

CHAPTER 1.0 INTRODUCTION 

1.1 Introduction           1-1
1.2 Objectives           1-2
1.3 Report Summary          1-2

CHAPTER 2.0 EXISTING WATER SUPPLIES 
[...]
owned by entities or individuals with perhaps a different mission or goal for 

the use and management for the groundwater, such as the University of 

Wyoming or a homeowners association.  

5.4.2.2   Strategy 2 - Maximize existing water supply assets and resources 

A long-list of water supply options were considered in the MRWRMP 

(Fassett, 2004).  These options included those raised by City officials and the public 

or those studied previously, including a variety of options and water management 

strategies that were preferred, because they relied upon or maximized the efficient use 

of the City’s existing water supply facilities and resources.  These options make 

excellent use of the City’s existing infrastructure, which greatly reduces the costs by: 

1) minimizing the up-front project construction investments, 2) shortening the 

implementation schedule, and importantly 3)reducing the institutional constraints 

outlined in the feasibility criteria above.  The details of options are discussed below 

but include: 

Reducing municipal treated water demands by instituting water conservation 

guidelines and developing raw water supply options for meeting those 

demands where treated water is not necessary, such as, for City parks, 

recreation areas, golf courses and similar uses.  This could include the use of 

Laramie River surface water or the development of groundwater wells not 

completed in the Casper Aquifer to meet these needs and reducing the 

demands upon the municipal water treatment plant, Casper Aquifer wells, and 

the treated water distribution system. 

Making full use of existing municipal water rights and infrastructure, such as 

those associated with the Monolith Ranch and current springs and 

groundwater well developments. 

Reduction in the amount of historic and on-going municipal system water 

losses, which reduce the water delivered to meet the needs of the citizens and 

businesses, such as: 1) the leakage from older water distribution water mains, 

2) seepage along the Pioneer Canal deliveries to the Laramie Water Treatment 



5-5

Plant, 3) operational changes at City Springs and the Turner Wellfield to 

reduce the lost water yield from the springs, 4) minimizing the losses of the 

City’s water rights as a result of the transfer or change of use from irrigation 

to municipal use, and 5) recapture, exchange or reuse of non-tributary 

groundwater return flows currently discharged to the Laramie River through 

the wastewater treatment plant.  While reuse of a portion of the City’s surface 

water rights previously transferred from irrigation use is restricted under the 

terms of the State Board of Control Order approving those transactions, the 

reuse, recapture or exchange of the City’s return flows derived from the non-

tributary portion of the City’s groundwater supplies should be considered. 

5.4.2.3 Strategy 3 - Preserve, protect, and build on existing water supply 

investments 

Water supply options, that build or expand upon the City of Laramie’s 

existing water resource investments and foresight is another category of preferred 

alternatives that will be discussed in detail below.  Beginning many years ago, City 

officials made decisions and investments for the long-term security of a reliable water 

supply, most notably, the purchase of the land and water rights associated with the 

Monolith Ranch.  Investments in the Laramie River Water Treatment Plant and the 

Casper Aquifer groundwater developments associated with City Springs, and the 

Turner, Pope, Soldier and Spur wellfields have served the City reliably and projects 

that expand upon, complement, and use the existing facilities will be given full 

review and consideration in this study.  The drought-like conditions in 2002 have 

pointedly defined the importance of the City’s having a mix of surface and 

groundwater resources to complement each other during times of stress.  The 

recommendations below will build on this base to meet the future municipal 

demands. 

5.4.2.4 Strategy 4 - New reservoir development options 

As noted and described previously, a wide variety of surface water reservoir 

sites have been evaluated over the years as a water supply option to meet the City’s 



5-6

demands for the future.  The MRWRMP did not recommend development of any new 

water supply reservoirs for the City of Laramie.  The reasons for these conclusions 

are several: 

The projected municipal water demands for the 30-year study period do not 

identify nor support the need for a new storage reservoir.  The wide variety of 

recommended water projects and management strategies are more than 

satisfactory to meet all identified future municipal demands even during the 

rarest of drought conditions recently experienced. 

Every identified new dam and reservoir site is a very expensive undertaking 

and when compared to the other alternatives, such investments are not 

warranted.

The institutional constraints criteria for the construction of a new reservoir 

place prohibitive up-front costs on a time consuming and uncertain outcome.  

At best, the rehabilitation or uses of some existing reservoirs are the only 

alternatives worthy of further consideration, such as Sodergreen Reservoir.

The best possible reservoir development is conjunctively managing and using 

the Casper Aquifer and other groundwater supply options in concert with the 

available surface water supplies.  The City has facilities, access, and rights to 

use a significant portion of a carryover storage reservoir that is so important 

during period of drought.  It is simply located underground.  The current study 

continues to promote this philosophy by advancing a conceptual design for an 

aquifer storage retrieval project (Chapter 10). 

5.5 Preferred Water Supply Alternatives

The MRWRMP presented an in-depth discussion on preferred (short list) water 

supply alternatives, and the reader should consult that document for in-depth discussion.  

Table 5-2 is provided as a summary of those short listed alternatives. 

During the execution of this current Laramie Water Management Level II Study, the 

City and the consulting Team reviewed the short list presented in the MRWRMP. Our 

recommendation is that the City continues to view this short list as the most practical and 



5-7

feasible set of alternative water supply opportunities.  There have been no findings in the 

current study that would support a change to the short list.

In future years, as new information is obtained and the water resource needs change, 

the City should periodically revisit this short list to refine understanding regarding individual 

opportunities and to ensure that the short list remains reasonable.  In fact, a stated objective 

of this current study is to refine understanding regarding several of these water supply 

alternatives and to further evaluate their feasibility.  Table 5-2 identifies which of the short 

list alternatives is being reviewed during this present study.



 TABLES AND FIGURES 









CHAPTER 6.0 

WATER TREATMENT EVALUATION 



6-1

6.0 WATER TREATMENT EVALUATION

6.1 Objective

 The purpose of this chapter is to present the current and future water treatment 

regulations and discuss the best approach or treatment process to meet these requirements     

6.2 Raw Water Quality

Typical values for the key water quality parameters affecting treatment for the 

Laramie surface water and the groundwater supplies are listed in Tables 6-1, titled “Laramie 

River Raw Water Quality” and Table 6-2, titled “Laramie Wells Groundwater Quality”.  A 

more extensive review of the water quality of each source was presented previously in 

Chapters 2 and 3.  In Table 6-1, the water quality for both the existing Water Treatment Plant 

(WTP) intake and the Monolith Ranch intake are shown.  It should be noted that the water 

quality degrades from the existing WTP intake to Monolith Ranch intake.  Specifically, there 

is a substantial increase in the Total Dissolves Solids (TDS), hardness and sulfates.  As a 

result, any future treatment facilities using surface water at the Monolith will require 

treatment processes to reduce hardness and other minerals.  This will be discussed in greater 

detail in a subsequent section. 

6.3  Existing WTP Facilities

6.3.1 Surface Water Treatment Plant (WTP) 

The City of Laramie’s existing WTP is a conventional surface water treatment plant.  

The plant currently serves approximately 30,000 people and operates year-round.  The plant 

operates 24 hours per day and includes rapid mix (coagulation), flocculation, sedimentation, 

ozonation, filtration, and chlorine disinfection.  The plant was constructed in 1962 and is 

about 44 years old.  The original design capacity of the WTP was 6.0 mgd.  According to the 

plant operator, Mike Lytle, the WTP is operated from 6.5 to 7.0 mgd.  Each unit process is 

discussed in further detail below.  Figure 6-1, titled “Laramie Existing WTP Process”, shows 

the basic flow of the treatment plant processes and chemical addition points. 

The raw water entering the plant is conveyed by the 36-inch gravity pipeline from 

Sodergreen Reservoir.  The raw water flows through a rapid mix chamber with a mechanical 

mixer.  Powdered Activated Carbon (PAC) and alum (used for alkalinity purposes) are added 



6-2

upstream of the mixer.  Downstream of the mixer, the treated water enters coagulation and 

flocculation facilities.  Here a coagulant polymer and fluoride are added to the water.  One of 

these treatment trains has been converted to a solids contact clarifier.  The other is a 

conventional flocculation and sedimentation basin.   These clarifiers provide flocculation, 

clarification, and positive sludge collection in each basin.  These facilities have a combined 

treatment capacity of about 8.0 mgd.    

The water flows from the coagulation and flocculation basins to six (6) dual media 

gravity filters.  Each filter has a surface area of 360 square feet.  The dual media consists of 

27-inches of anthracite and 9-inches of silica sand.  WYDEQ standards allow for filtration 

rates up to 5 gpm/sf for dual media filters.  Using this rate and assuming one filter out of 

service for backwashing, the filters have a firm capacity of 13 mgd (5 filters x 2.6 gpd).  The 

filters also have a surface wash system and air scour system installed.   The water backwash 

system is limited to supplying 10 to 12 gpm/sf of backwash water.  The system should be 

able to provide up to 20 gpm/sf to meet regulatory requirements. 

 The filtered water is conveyed to a clearwell that has an approximate capacity of 

500,000 gallons.  Chlorine and caustic soda are added at the head of the clearwell for 

disinfection and pH control.  From the clearwell, the filtered water flows by gravity about 20 

miles to the City through two pipelines that are 24-inches and 20-inches in diameter.  The 

WTP provides gravity service to the main pressure zone in the distribution system and a 

portion of water is pumped to City’s higher pressure zones and storage tanks.  More 

discussion on the distribution system is contained in Chapter 7.0. 

The Disinfection Contact Time (CT) requirements are met in the existing WTP 

clearwell and pipeline to the City.  Disinfection CT is defined as the product of the 

disinfectant residual ‘C’, in mg/L, and disinfectant contact time ‘t10’, in minutes.  The 

Surface Water Treatment Rule (SWTR) currently requires 3-log removal/inactivation of 

Giardia cysts and 4-log removal/inactivation of viruses.  The City of Laramie WTP can 

assume a 2.5-log removal for Giardia and 2.0-log removal for viruses.  Therefore, 

disinfection at the City of Laramie WTP must provide an additional 0.5-log 

removal/inactivation for Giardia and 2.0-log removal/inactivation of viruses.  The City is 

currently meeting this CT requirement through the existing clearwell.  It should be noted that 

ozone is not considered in the CT calculation since the water is blended. 



6-3

6.3.2 Groundwater Treatment Facilities 

There are three groundwater treatment facilities for the well sources summarized 

previously.  One facility treats the water from both the Soldier Springs and Pope Wells at the 

“Wye” (where the two discharge pipelines meet).   The second facility is at Turner Wells 

(City Springs).  The third facility treats the groundwater from the Spur Wells.  Treatment is 

limited to chlorination and fluoridation.

6.4 Compliance with the SDWA Regulations

6.4.1 General Discussion 

A careful review of the raw and finished water quality was conducted to determine if 

existing or future regulations are a concern at the facility.   The City is currently meeting the 

regulatory requirements of all existing rules.   A detailed discussion of the future regulations 

is presented in Appendix 6A.  The key regulations from the Safe Drinking Water Act 

(SDWA) and their impact to the City are listed in Table 6-3, titled “SDWA Regulatory 

Summary”. 

The remainder of this section will discuss the various methods available to the City of 

Laramie for meeting both current and future SDWA regulations.  The regulation with the 

biggest impact for the surface WTP is the Long-Term 2 Enhanced Surface Water Treatment 

Rule (LT2ESWTR), which regulates the inactivation of Cryptosporidium.  This regulation 

could also impact the groundwater sources in the event that one or more of the well sites 

were determined to be “Groundwater Under the Direct Influence of Surface Water” 

(GWUDI).  If the wells were reclassified as GWUDI, the existing treatment would not be 

sufficient for compliance with the SDWA regulations.  GWUDI means the source must be 

considered and treated as surface water in terms of complying with regulations.  Since the 

well water is low in turbidity and Total Organic Carbon (TOC), the most likely treatment 

options would be the addition of filtration and providing adequate CT to meet the log 

removal requirements for surface water.  Filtration could be provided by pressure filters, 

gravity filters, or membrane treatment, which has become cost competitive in recent years.  

We recommend the implementation of low pressure membranes (microfiltration or 

ultrafiltration) as the preferred treatment method should the wells be reclassified as GWUDI.  



6-4

This recommendation is based on the fact that the membranes provide a positive barrier and 

present many advantages over conventional filtration. 

6.4.2 Surface Water Treatment 

The surface water treatment is discussed in terms of two potential long term locations 

for the WTP.  The first site being the current location of the existing WTP.  Based on the 

review of historical water quality data and the current and future regulations affecting the 

City of Laramie, the primary concern at the City’s existing WTP is compliance with 

LT2ESWTR.  The second site is located at Monolith Ranch; and this would take advantage 

of the water rights available in the Laramie River.  As discussed in an earlier section, the 

water quality at the Monolith Ranch site has poorer water quality characteristics than the 

present WTP site.  In addition to compliance with LT2ESWTR at the Monolith Ranch site, 

compliance with some of the secondary limits such as TDS, hardness, and sulfate will be a 

challenge.

6.4.3 Groundwater Treatment 

 The existing groundwater wells pump water from the Casper Aquifer.   There are 

three disinfection facilities: one is used for the Turner Wells (City Springs), the second is 

used at the “Wye,” the junction point for the pipelines from Soldier Springs and Pope Wells, 

and the third is at the Spur Wellfield.  Previous reports have described the risk for the 

groundwater wells being reclassified as GWUDI because of the fractured formation of the 

Casper Aquifer.  Some field testing and Microscopic Particulate Analysis (MPA) testing has 

been done, but none of the sources have been reclassified to date.

6.5 Long-Term Water Treatment Alternative

Based on the SDWA regulation requirements, the City was asked what their treatment 

goals would be for the future Laramie WTP facilities.  Table 6-4, titled “Future Water 

Treatment Goals” is a summary of these goals for some of the key parameters affected by 

future regulations.  All the future treatment process options will be based on achieving these 

goals.



6-5

6.5.1 General Considerations 

Based on the above finished water treatment goals and future SDWA regulatory 

requirements, four (4) treatment process options were identified which could meet the 

surface water quality goals.  Three (3) options are discussed for groundwater treatment if 

GWUDI reclassification occurs.  The four surface water treatment options are shown in 

Figures 6-2 through 6-5: 

Figure 6-2, titled  “Option A – Conventional Treatment Enhanced 

Coagulation”

Figure 6-3, titled, “Option B – Low Pressure Membrane Treatment with 

Enhanced Coagulation” 

Figure 6-4, titled  “Option C – Nano Membrane Treatment with Enhanced 

Coagulation”

Figure 6-5, titled  “Option D – Low Pressure Membrane Treatment and 

Disinfection” 

 Options A and B are for treatment of the surface water supply from the existing WTP.  

Option C is for treatment of the surface water from the Laramie River at the Monolith Ranch 

location.  Option D is for the treatment of the groundwater from the existing and future 

groundwater sources should they be determined to be GWUDI. 

 A summary of the key considerations used for generating the future treatment 

alternatives is given below: 

TOC removal to meet the D/DBP rule (see Table 6A.4). 

Either low pressure or nanofiltration membranes will provide a positive 

barrier to microbials.

TDS, hardness, and sulfate removal at the Monolith Ranch Site could be 

achieved using sidestream treatment such as nanofiltration or reverse osmosis 

(RO).

The LT2ESWTR may require up to 5.5-log removal of microbials.  For the 

purposes of this report, it is assumed that the plants will need to provide the 

additional 2.5-log removal associated with Bin 4 of the rule (see Table 6A.1). 



6-6

Low pressure membranes would meet the requirements for GWUDI without 

the need for flocculation/clarification. 

 We have chosen the most likely water treatment technology options for both surface 

water and groundwater that are available for compliance with the relevant regulations.  The 

technologies and treatment processes for the surface water and groundwater sources are 

presented below based on a preliminary review and the limited data available.  These were 

selected due to their widespread use in water treatment, packaging, ease of operation, 

flexibility, site considerations, expandability, and capital cost.  The following is a summary of 

the treatment options and their advantages and disadvantages. 

6.5.2 Option A – Conventional Treatment with Enhanced Coagulation 

This option would use an identical conventional treatment process train (rapid mix, 

flocculation/clarification, filtration) as is currently used at the existing WTP.  This option 

would employ enhanced coagulation (increased coagulant dosage) to achieve the TOC 

removal required by the D/DBP rule.  Some of the advantages and disadvantages associated 

with this option are as follows: 

Advantages

1. Low cost alternative 

2. Would require minimum modifications to the existing facility 

3. Conventional treatment process is the same as the existing WTP 

4. Operators are familiar with this process 

5. Existing plant may be modified or upgraded for this process 

Disadvantages:

1. Does not provide a complete barrier to pathogens 

2. The lower pH associated with additional coagulant chemical may change the 

sedimentation kinetics 

Conventional treatment in compliance with the Interim Enhanced Surface Water 

Treatment Rule (IESWTR) will provide a 3-log removal of pathogens.  As discussed in 

Chapter 8 of this report, an alluvial intake could also be utilized to improve water quality to 



6-7

the plant.  The effect of this intake on Cryptosporidium levels is site specific, but it is not 

likely that the EPA would grant log removal credit.  In order to receive the additional 2.5-log 

credit needed to meet Bin 4 of the LT2ESWTR, one of the following disinfection processes 

and/or credit for existing processes could be used: 

 Strategies to meet Bin 4 (additional 2.5-log removal):

Ultraviolet (UV) disinfection (> 2.5-log removal credit) 

Lower turbidity (0.5-log) + Ozone (2-log) 

If the City can use the existing ozone system and maintain the lower turbidity 

standard, this strategy will meet the LT2ESWTR requirements.  For conservative costing of 

the Alternatives we have assumed that UV would be used for LT2ESWTR and that ozone 

would continue to be used for TOC removal.   

UV light achieves the inactivation of pathogens using a specific wavelength of UV 

light.  The degree of microorganism inactivation is based on the applied UV dose, which is a 

function of UV intensity and exposure time.  UV units are a self-contained process requiring 

only piping, valving, and electrical/instrumentation equipment.  There are three different 

types of UV lamps available, summarized below: 

Low pressure, low intensity 

Low pressure, high intensity 

Medium pressure, high intensity 

Each of these has advantages and disadvantages, but they will not be addressed here.  

Advantages and disadvantages for UV disinfection in general are discussed below. 

Advantages:

1. Effective against Cryptosporidium and Giardia

2. Does not form disinfection by-products 

3. Cost effective 

4. Simple operation and maintenance 

5. No hazardous chemical handling 



6-8

Disadvantages:

1. No disinfectant residual 

2. Requires lamp replacement on an approximately annual basis (low pressure) and 

semi-annual basis (medium pressure) 

3. Some concern on disposal of spent mercury lamps (lamp manufacturers will 

typically take the spent lamps). 

4. Ongoing controversy over patent infringement and the payment of royalty fees for 

the use of the UV technology. 

Based on the technology table contained in the LT2ESWTR, UV disinfection will 

likely receive a 2.5-log removal credit for Cryptosporidium.  Third-party validation will be 

required to verify the actual credit once the EPA UV Disinfection Guidance Manual is 

finalized.  Because of the high level of log removal credit and the reasonable cost of 

installing UV at both plants, it is recommended that the City consider implementation of UV 

disinfection.

6.5.3 Option B – Low Pressure Membrane Treatment with Enhanced Coagulation 

This option uses low pressure membranes (microfiltration or ultrafiltration) in place 

of conventional gravity filters, but would retain a similar enhanced coagulation process.  In 

addition to constructing a new WTP with this technology it may be possible to retrofit the 

existing filters’ cells with submerged-type membranes.  Below are some of the 

advantages/disadvantages of this option: 

Advantages:

1. Membranes provide a positive barrier for microbials 

2. Existing filters could be converted to membranes 

3. Easy to expand 

4. Finished water quality is independent of feed water quality 



6-9

Disadvantages:

1. Membranes require replacement every 7-10 years 

2. Membrane filters generate more backwash waste  

3. Requires chemical cleaning waste handling 

4. Proprietary equipment 

Low pressure membranes would likely be granted a > 2.5-log additional removal 

credit from the EPA and WYDEQ based on the treatment credit outlined in the LT2ESWTR.  

Given this, no additional treatment would be required downstream of the membranes other 

than chlorine disinfection for the distribution system. 

The existing plant could be retrofitted to accommodate the immersion type 

membranes.  However, this would require extensive renovation of the existing WTP and 

replacement of all the internal conveyance piping.  Based on this and that the City has 

adequate property at the existing WTP site, we are recommending the next capacity 

expansion consist of an entirely new facility and the existing WTP be decommissioned.  

6.5.4 Option C and D – Nanofiltration or Reverse Osmosis Membrane Treatment 

Option C and D would utilize nanofiltration (NF) or reverse osmosis (RO) 

membranes as the heart of the treatment train to remove TDS, hardness, and other minerals.  

This option is required at the Monolith Ranch site because of the higher levels of hardness 

and minerals in the Laramie River at this location.  To maximize the efficiency of the process 

and meet water quality goals, a sidestream of the flow could be treated and reblended as 

shown in Figure 6-4.  To minimize fouling of the membranes, adequate pretreatment is 

required to remove suspended solids.  Most membrane manufacturers require a turbidity of 

0.5 to 1.0 NTU and a 15-minute silt density index (SDI) between 3.0 and 5.0.  This 

requirement can generally be met with rapid mix and gravity filtration (Option C) or low 

pressure membrane filtration (Option D).  In addition to the pretreatment, moderate to high 

pressure pumping (~100 to 200 psi) for feed to the NF/RO is generally required.  Some of the 

implementation advantages and disadvantages of this option are given below: 



6-10

Advantages:

1. May be a positive barrier to microbials  

2. Effective TOC and inorganic material removal 

3. Expansion is relatively simple 

4. Equipment is standardized 

5. Effective taste and odor control 

6. Lower hardness levels could be achieved 

Disadvantages:

1. Higher energy costs (especially if RO is used) 

2. May have to add alkalinity after membrane treatment to prevent distribution pipe 

corrosion 

3. High capital costs 

4. Sensitive to feed water quality 

Combined with low pressure membranes, NF or RO is likely to be given a > 2.5-log 

removal credit by the EPA and WYDEQ.  If NF or RO are used in combination with gravity 

filters as a sidestream treatment, UV would be needed to meet the LT2ESWTR requirements.  

Chlorine disinfection would need to be added to the distribution system.  

6.5.5 Option E, F, and G – Low Pressure Membrane Treatment for Groundwater 

These options would utilize low pressure membranes (microfiltration or 

ultrafiltration) for treatment of the groundwater sources if the wells are reclassified as 

GWUDI.  Ultimately there would need to be three (3) groundwater treatment facilities:  one 

for the 4.0 mgd from Spur Wells, a second for the 5.6 mgd from Turner Wells and a third for 

the 7.5 mgd from the Pope and Soldier Springs Wells.  The last set of wells would have 

treatment at the “Wye” where both the discharge pipelines come together.  Below are some 

of the advantages/disadvantages of this option if GWUDI is determined applicable for some 

or all of the wells: 



6-11

Advantages:

1. Membranes provide a positive barrier for microbials 

2. With the high groundwater quality, pretreatment with coagulation/flocculation 

may not be required. 

3. Easily expandable 

4.   Finished water quality is independent of feed water quality 

5. Highly automated - the facility could operate unattended if desired. 

Disadvantages:

1. Membranes require replacement every 7-10 years 

2. The membrane filters at these locations would generate backwash waste needing 

disposal.

3. Requires chemical cleaning waste handling or neutralization 

4. Proprietary equipment would be required for the membranes 

Low pressure membranes would likely be granted a > 2.5-log additional removal 

credit from the EPA and WYDEQ based on the treatment credit outlined in the LT2ESWTR.  

No additional treatment would be required downstream of the membranes other than chlorine 

disinfection for the distribution system.  Fluoride would still be added upstream to continue 

the existing practice.  If the membrane treatment is not required; the existing treatment 

facilities (disinfection and fluoridation) would need to be upgraded.  It is likely that the 

existing buildings would be retained and new chemical feed equipment would be installed to 

meet the future flow requirements. 

6.5.6 General Comparison of Costs for Process Alternatives 

For a general comparison of the alternatives, EPA cost curves and past water 

treatment plant projects were used to generate a cost range for each process option.  Both 

capital and operation/maintenance costs were estimated to give the City a general idea of the 

cost to construct and maintain the various options.  Operation and maintenance costs assume 

the plant is a base load plant running all year.  Table 6-5, titled “Capital and 

Operation/Maintenance Cost Comparison”, summarizes these costs.   



6-12

6.6 Costs of Probable Alternatives

6.6.1 Capital Costs for New WTP Facilities 

 Based on the previous discussions regarding the expected size of treatment facilities 

and the raw water quality and SDWA requirements, we have prepared cost opinions for the 

following treatment facilities: 

Option A - 10 mgd Conventional WTP at Existing WTP Site 

Option B - 10 mgd Low Pressure Membrane WTP at Existing WTP Site 

Option C - 10 mgd WTP at the Monolith Ranch Site 

Option D - 13 mgd WTP at the Monolith Ranch Site 

Option E - 7.5 mgd Groundwater WTP at the “Wye” 

Option F - 5.6 mgd Groundwater WTP at the Turner Well Site 

Option G - 4 mgd Groundwater WTP at the Spur Well Site 

The following Table 6-6, titled “Conceptual Opinion of Probable Cost for Possible 

Future Water Treatment Facilities” shows a summary of the costs for these facilities.  A 

detailed breakdown estimate for each facility is included in Appendix 6B. 

6.6.2 Capital Costs for Upgrade of Existing WTP Facilities 

 As mentioned earlier, the existing WTP has reached its useful life.  Based on the 

conclusions to be described later in this Chapter, the existing plant should only be upgraded to 

operate for the next 5 to 10 years.

A summary of the recommended short term improvements are listed in Table 6- 7, 

titled “Short Term Improvements for the Existing WTP Facility”.

6.7 Conclusions and Recommendations

6.7.1 Surface Water Treatment Alternatives 

 Based on the discussion in this Chapter, the following conclusions are reached 

regarding surface water treatment for the future: 

The surface water quality degrades from the existing WTP intake to the Monolith 

Ranch intake location. 



6-13

A 10 mgd surface WTP plant would meet the projected demand for the next 50 

years

The existing WTP has reached it’s useful life without significant maintenance and 

upgrades

 Based on these conclusions, a new WTP should be constructed for Laramie within the 

next 5 to 10 years.  This long term plan would meet the surface water needs for the next 50 

years.  In the interim, only essential improvements should be made to the existing WTP to 

provide continued compliance with the SDWA regulations.

6.7.2 Groundwater Treatment Alternatives 

 Based on the discussion in this Chapter, the following conclusions are reached 

regarding treatment of the groundwater sources for the future: 

The existing wells have a potential for testing as GWUDI in the future based on 

the characteristics of the Casper Aquifer 

If the wells are determined to be GWUDI, treatment facilities will need to meet the 

requirements for a surface water source  

The current disinfection system is meeting the requirements for the Ground Water 

Rule (GWR) for the existing wells 

 The process used for determination of GWUDI is discussed further in Appendix 6A 

and in Chapter 10.  In the event that any of the groundwater sources are reclassified as 

GWUDI in the future, facilities will need to be provided with a new low pressure membrane 

system followed by disinfection.  These processes were discussed in the previous sections in 

this Chapter. 



 TABLES AND FIGURES 



6-14

Table 6-1

Laramie River Raw Water Quality 

At Existing WTP 

Site
At Monolith Ranch Site

Parameter Units 

EPA

Primary 

Standard

EPA

Secondary

Standard

Low High Avg Low High Avg 

Temp Deg C n/a  1 20 14 1 19 17 

pH
Standard 

Units 
n/a  7.4 8.6 8.0 7.6 8.3 8.0 

Hardness
mg/L as 

CaCO3

n/a  53 72 63 130 250 190 

Alkalinity 
mg/L as 

CaCO3

n/a  39 54 47 79 94 87 

TDS mg/L  500 100 120 110 210 500 355 

Turbidity NTU 
0.3 – 95% 

of Time 
 4 23 9 7 8 7 

TOC mg/L 2  3 11 7 3 14 9 

Iron mg/L  0.3 0.6 0.7 0.7 0.3 0.6 0.4 

Manganese mg/L  0.05 0.02 0.07 0.05 0.01 0.06 0.04 

Sulfate mg/L  250 21 26 24 76 230 153 

Notes:

1.  These numbers are based on data from the Wyoming Department of Agriculture and limited use of data from the 

Laramie Rivers Conservation District.





6-16

Table 6-3

SDWA Regulatory Summary 

Regulation Regulatory Intent 
City in 

Compliance? 

Relative 

Impact 

Primary Standards 

Primary standards are set for specific compounds such as metals, 

volatile organics, synthetic organics, etc., with known health 

effects.  The primary standards are referred to as Maximum 

Contaminant Levels (MCLs).  These standards are set to protect 

the public health 

Yes Low 

Secondary Standards 

Secondary standards are non-enforceable standards that are set to 

ensure aesthetic quality and customer acceptance of the water 

supply.  For example: Color, Dissolved solids, taste and odor.  

Yes Low 

Disinfectant/Disinfection 

Byproduct Rule  

(D/DBPR)

The D/DBPR sets MCLs and treatment requirements to reduce 

DBPs with known health effects.  MCLs have been set for a 

number of DBPRs and three disinfectants, as well as specifying 

treatment techniques to reduce total organic carbon (TOC) (ie. 

enhanced coagulation). 

Yes
Medium to 

High

Lead and Copper Rule 

(LCR)

The LCR was established to reduce adverse health effects caused 

by lead and copper contamination.  The rule specifies MCLs for 

lead and copper as well as specifying treatment techniques to 

reduce corrosion; the leading cause of lead and copper in drinking 

water. 

Yes
Low to 

Medium

Coliform Rule 

(CR)

The CR was established to provide an indication of possible 

contamination of a potable water supply or indicate inadequate 

treatment.  An MCL was established for coliforms in the 

distribution system with corresponding actions necessary if 

coliforms are detected. 

Yes Low 

Surface Water  

Treatment Rule (SWTR) 

SWTR was established to reduce the risk from water borne 

pathogens by setting a turbidity MCL and requiring treatment 

techniques (ie. filtration and specific disinfection requirements). 

Yes Low 

Enhanced Surface Water 

Treatment Rule  

(ESWTR)

ESWTR was proposed to further reduce risks from water borne 

pathogens.  Standards were established for additional removal and 

disinfection requirements. 

Yes
Medium to 

High

Interim Enhanced 

Surface Water Treatment 

Rule (IESWTR) 

The IESWTR applies to large systems and set the maximum 

contaminant level goal (MCLG) for Cryptosporidium at zero.  The 

turbidity level of a system’s combined filtered water must be less 

than or equal to 0.3 NTU (previously 0.5 NTU) in at least 95% of 

the time.  Turbidity level of combined filtered water must at no 

time exceed 1 NTU (previously 5 NTU). 

Yes
Medium to 

High

Long Term 1 Enhanced  

Surface Water Treatment 

Rule  (LT1ESWTR) 

LT1ESWTR applies to small systems including the City of 

Laramie.  The City will be required to meet 0.3 NTU 95% of the 

time, with a maximum turbidity of 1 NTU.  In addition, the system 

will be required to remove 99% (2-log) of Cryptosporidium.

NA NA 

Long Term 2 Enhanced  

Surface Water Treatment 

Rule (LT2ESWTR) 

The LT2ESWTR requires additional Cryptosporidium inactivation.  

Each utility must test for and establish the concentration of 

Cryptosporidium in the source water and then provide the 

appropriate level of treatment based on a “bin” classification (see 

Table 6A.1). 

Yes Medium to 

High

Notes:   

1.  There are additional regulations and rules.  These are most important to Laramie’s surface water supply and treatment.



6-17

Table 6-4

Future Water Treatment Goals for the Laramie Water Treatment Facilities 

Parameter Regulatory Requirements Laramie Finished Water Goals 

Turbidity < 0.3 (95% of time) < 0.15 (95% of time) 

TOC 15-50% 1 < 2 mg/L 

Particle Counts n/a < 40 @ 3 microns 

TTHM 80 ug/L < 40 ug/L 

HAA5 60 ug/L < 30 ug/L 

Microbials - - 

Giardia 3-log 0 

Cryptosporidium 2-log (4.5-log) 2 0 

Log Removal - 4 

Manganese 0.05 mg/L < 0.05 mg/L 

Nitrate 10 mg/L < 2 mg/L 

Taste & Odor n/a < 1 TON3

Notes:
1.  Requirement if raw water TOC is > 2.0; actual removal dependent on raw water alkalinity  
2.  The IESWTR requires 2.0-log. The LT2ESWTR will require up to an additional 2.5-log depending on raw water 
Cryptosporidium concentration.  The City has selected to design for Bin 4, which will require 4.5-log removal. 
3.  TON = Threshold Odor Number



6-18

Table 6-5  Capital and Operation/Maintenance Cost Comparison 

Process Option 
Capital Cost Range 

($/gal)

O&M Cost Range 

($/1000 gallons) 

Conventional Treatment w/ 

Enhanced Coagulation 
$1.00-$1.30 $0.15-$0.25 

Low Pressure Membranes  w/ 

Enhanced Coagulation 

$1.30-$1.60 $0.15-$0.25 

Reverse Osmosis Membranes $1.50-$2.50 $0.60-$0.75 

Low Pressure Membrane for 

Groundwater 

$0.80-$1.00 $0.10-$0.20 

Note:  Costs ranges include only the processes shown.  Pretreatment, disinfection or additional treatment, such 
as sedimentation or ozonation are not included. 



6-19

Table 6-6  Preliminary Estimation of Probable Capital Costs 
For Possible Future Water Treatment Facilities 

Conventional Filtration with Enhanced Coagulation 

Possible Treatment Facility Options 
Opinion of Capital 

Cost 

A - 10 mgd Conventional WTP at Existing WTP Site $18,000,000

B -  10 mgd Low Pressure Membrane WTP at Existing WTP Site $25,000,000

C - 10 mgd Low Pressure and Nano/RO WTP at the Monolith Ranch Site $28,000,000

D - 13 mgd Low Pressure and Nano/RO WTP at the Monolith Ranch Site $45,000,000

E - 7.5 mgd Low Pressure Membrane Groundwater WTP at the “Wye” $11,000,000

F - 5.6 mgd Low Pressure Membrane Groundwater WTP at the Turner Well Site $9,900,000

G - 4 mgd Low Pressure Membrane Groundwater WTP at the Spur Well Site $7,600,000

Notes:

1. These costs include construction, engineering and contingencies. 

2. Costs are based on a June 2006 ENR Construction Cost Index of 7,700. 

Table 6-7  Short Term Improvements for the Existing WTP Facility 

Possible Improvement Opinion of Capital 

Cost 

Rapid Mix Equipment Improvements $85,000

Second Solids Contact Clarifier $750,000

On-Site Chlorine Generation $480,000

General Chemical System Improvements $400,000

SCADA Improvements $650,000

Other General Improvements $200,000

Total $2,565,000

Notes:

1. These improvements are suggested to be made to extend the life of the facility another 5 to 10 years. 

2. These costs include construction, engineering, and contingencies. 

3. Costs are based on a June 2006 ENR Construction Cost Index of 7,700. 















CHAPTER 7.0 

TRANSMISSION, DISTRIBUTION, 

AND STORAGE SYSTEM 



7-1

7.0 TRANSMISSION, DISTRIBUTION AND  STORAGE SYSTEM 

7.1 Introduction 

This chapter presents an evaluation of the existing condition of the City’s water 

transmission, distribution, and storage (TD&S) system. The evaluation includes both an 

assessment of the system’s current physical condition and an evaluation of its current 

hydraulic performance.  Our Team’s opinions on the physical condition of the TDSS are 

based on interviews with City staff, knowledge of past improvement projects, and limited 

actual inspection work.  Our Team’s opinions on the hydraulic performance of the system are 

based on the assembly, limited calibration, and execution of a comprehensive hydraulic pipe 

network model. 

In addition, the hydraulic model was used to evaluate projects that would correct 

current system deficiencies and projects that would address deficiencies caused by an 

expansion of municipal water demand.  

7.2 Background

The condition and capability of the transmission, storage and distribution system was 

last characterized in the Laramie Master Plan Level I (WWC, 1995) and the Laramie Master 

Plan Level II (RBD, 1996).  These studies examined the physical and hydraulic conditions of 

the system, and both studies noted several deficiencies.  Since the completion of these 

studies, there has been significant upgrades and modifications to the water supply and 

distribution system, including:  

Corrosion control programs have been performed on the transmission 

pipelines between Sodergreen Reservoir, the WTP, and the City. 

The 24-inch transmission line through the City has been replaced. 

The Spur Wellfield water supply and transmission system has been installed. 

The West Laramie Transmission Line to the Airport has been installed, 

including a 1.0 million gallon water tank.  A fire pumping station serves the 

Airport.



7-2

The East Side Tank project was recently completed and its associated 

transmission lines.  This project brings 1.0 MG of storage into Zone 4.   

Pumping stations for this project will be complete soon.  

The exiting 8 MG tank was rehabilitated, the Zone II tanks painted, and 

modifications have been made to the water treatment plant clear well. 

Even with the notable and costly improvements of the last decade, there remain 

several challenges to maintaining and improving the functionality and reliability of the 

transmission, distribution, and storage system. Some of the challenges we were aware of at 

the beginning of this study included: 

A water main replacement strategy to upgrade failing mains. 

Fire flow capacity improvements within several areas of the oldest pressure 

zones (I and II). 

Extension of adequate service to new developments on the fringes of the 

current distribution system. 

7.3 Existing System Configuration

 The City’s existing transmission, storage and distribution system infrastructure is 

depicted in Figure 7-1.  The system includes 6 water pressure zones.  Zones 1,2,4, and 6 are 

fed directly from gravity water storage reservoirs or tanks.   Zone 3 service will be fed under 

normal conditions via the new Wister Drive pump station , and under peak demands (such as 

fire) by water transfer from Zone 4 via three pressure control stations.  Zone 7, at the 

Laramie Airport, is normally served water by a small pump taking suction from Zone 6 

storage.  Zone 7 would be served by a large fire pump station during a peak fire demand.  

There are several other pressure control stations that allow water to pass from a higher zone 

to a lower zone during periods of peak demand in the lower zone.  These PRV stations 

address very localized low pressure problems. 

 Figure 7-2 presents a generalized hydraulic grade lines for the water service area.  

The approximate water pressure served to customers in each zone is also shown on the 

exhibit.  It is important for the reader to note that the original construction of the Laramie 

water system was based in part on the simple fact (author’s opinion) that the City Springs 

area was the first water source put to use in 1869, and that it just so happened to provide 



7-3

reasonable water pressure when served to the Zone 1 area of the young city.  However, if the 

town were to be retrofit with a completely new distribution system, it is certain that the Zone 

1 water storage tank would be located several feet higher than it was in the early years of the 

system when storage was conveniently located next to the water supply of City Springs. 